ASSEMBLY INSTRUCTIONS

Tips: >Pls review all parts and hardware before disposing of any packaging.
>Using a screw that it too long will cause damage.

>Before beginning bly, separete each type of screw. Carefully study the screw diagrams below.You may recsive extra hardware with your unit.
>Place all parts on a clean and smooth surface such as a rug or carpet to avoid the parts from being scratched. Check to be sure that all parts and
before you start to assemble.
PART LIST HARDWARE LIST
A |TABLE TOP WITH APRON .| 1 PC L |JCBC W/SCREW M7 x 60MM 2PCS
M |JCBC W/SCREW M7 x 40MM 3PCS
B |LEG FRAME 1PC
N |PAN HEAD C/B SCREW M4 x 38MM 6 PCS
C |SWIVEL BOARD 1PC O |PANHEAD C/B SCREW M4 x 32MM  <amm($ |12 PCS
P |WOOD DOWEL M8 x 30MM 8 PCS
D |TOPPANEL ESSs—— b | 10
Q |NAIL LEG 6 PCS
B |CENTER PANEL w/ 1PC R |SWIVEL PLATE 1PC
F |BOTTOM PANEL @ 1PC S |ALUMINIUM TUBE 1PC
T |JCBB SCREW M8 x 20MM 1PC
G |SIDE PANEL(LONG) @ 1PC
J-NUT 1PC
H |SIDE PANEL(SHORT) @ 1PC CHIPBOARD SCREW M3.5 x 16MM 3PCS
= Sx

FLAT WASHER 1PC

ALLEN KEY (BALL)M4 x 110mm 1PC
ALLEN KEY M5 1PC

I |SWIVEL ROD(SHORT) I )|1rc
] |SWIVEL ROD(SHORT) I 1rc

K [SWIVEL ROD(LONG) Ul ) 2PCS

K| X|E|<]|Cc

Before beginning assembly, separate
and check each type of screw.

PREHOLE

PREHOLE

© | [T

PG1OF2



e~}

ASSEMBLY INSTRUCTIONS

STEP 5

STEP 6

—

FULLY SET

PG2OF2




	DF-104(A)
	DF-104.(B)



